
 
 
 
 
 
 
 
 
Parts  Drawing  #1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
  



 
 
 
 
 
 
 
 
Parts  Drawing  #2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
  



 
 
 
 
 
 
 
 
Parts  Drawing  #3 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
  



 
 
 
 
 
 
 
 
Parts  Drawing  #4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



M104LP Part List 

 
 

No. Description Cat. No. 
1 Filter housing 104LP 4500-H-0001 
1.1 Plastic plug 1" 4500-H-0002 

1.2 L-Connector 3/8" X 12 4500-H-0003 

1.3 Plastic plug 1/4" 4500-H-0004 

1.4 L-Connector 1/4" X 6 4500-H-0005 

1.5 Control Panel 4500-H-0006 

1.5.1 PD switch UE 24-011 4500-H-0007 

1.5.2 Solenoid 24 VAC "NC" 60 Hz 4500-H-0008 

1.6 Stud bolt 1/2" X 50 (X16) 4500-H-0009 

2 Fine screen 104LP 4500-H-0010-XXX 

2.1 O-Ring 647 4500-H-0011 

2.2 Handle bolt 104LP 4500-H-0012 

2.3 Handle 104LP 4500-H-0013 

2.4 Spacer disc 4500-H-0014 

2.5 Fine screen bearing 4500-H-0015 

3 Dirt collector ass. 104LP 4500-H-0016 

3.1 O-Ring 647 4500-H-0017 

3.2 Rotor assembly 4500-H-0018 

3.2.1 Rotor 4500-H-0019 

3.2.2 Rotor adaptor 4500-H-0020 

3.2.3 Rotor bearing housing 4500-H-0021 

3.2.4 Lower Bearing 4500-H-0022 

3.3 F. chamber 4500-H-0023 

3.4 Dirt collector 104LP 4500-H-0024 

3.4.1 Bolt 3/8" X 8 4500-H-0025 

3.4.2 Dirt collector pipe 104LP 4500-H-0026 

3.4.3 Nozzle assembly 4500-H-0027 

3.4.4 Collector connecting bolt 4500-H-0028 

3.4.5 Support bolt 4500-H-0029 

3.4.6 Dirt collector shaft 4500-H-0030 

3.4.7 Dirt collector top plug 4500-H-0031 

4 Piston lid assembly (CI) 4500-H-0032 

4.1 Piston lid 4500-H-0033 

4.2 Plastic plug 1/4" 4500-H-0034 

4.3 L-Connector 1/4" X 6 4500-H-0035 

4.4 Piston shaft 4500-H-0036 

4.5 Exhaust valve seat 4500-H-0037 

4.6 Disc seal seat 4500-H-0038 

4.7 O-Ring P2-009 4500-H-0039 

4.8 Rod 4500-H-0040 



 

4.9 O-Ring P2-009 4500-H-0041 

4.1 Exhaust valve seat 4500-H-0042 

4.11 O-Ring P2-351 4500-H-0043 

4.12 Locking ring 4500-H-0044 

4.13 Disc seal seat 4500-H-0045 

4.14 Bearing 4500-H-0046 

4.15 St. St. Nut 1/4" 4500-H-0047 

4.16 O-Ring P-237 4500-H-0048 

4.17 U-Ring 95X75X10 4500-H-0049 

4.18 Seal holder 4500-H-0050 

4.19 U-Ring 95X75X10 4500-H-0051 

4.20 St. St. Cylinder 4500-H-0052 

4.21 Piston rod tie 4500-H-0053 

4.22 O-Ring P-237 4500-H-0054 

4.23 Piston lid 4500-H-0055 

4.24 St. St. Lock nut 1/4" 4500-H-0056 

4.25 St. St. Washer M6 4500-H-0057 

4.26 Plastic plug 1/4" 4500-H-0058 

5 Coarse screen 104LP 4500-H-0059 

6 Filter lid 4500-H-0060 

7 Lid seal 4500-H-0061 

8 Nut 1/2" (X 16) 4500-H-0062 

9 Washer 1/2" (X 16) 4500-H-0063 

11 Nipple 11/2" NPT 4500-H-0064 

Nipple 11/2" BSP 4500-H-0065 

12 Hydraulic relay 25-300 4500-H-0066 

12.1 L-Connector 3/8" X 8 4500-H-0067 

12.2 L-Connector 3/8" X 12 4500-H-0068 

12.3 Connector 1/8" X 6 4500-H-0069 


